NAVIGATOR.

For Serial Nos.
850,000 & Higher
Part No. 4500-629 Rev. A




PARTS

OVERNIGHT
" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
BIOWEE GIOUP...iiviiieiie e 10
DTtz 1R € (0 11 ] o F PR 25
Electrical Diagram .........c.coviviiiiiiiiiiieeee e 23
Electrical Logic Schematic...........cccoooovviiiiiiiii e, 24
Electrical GroUP .....cccvvviiiiiii e 21-22
ENGINE GroUP .ovvniiiii e 13-14
T I ] 0] U] o PR 9
HOPPEI GrOUP .. cveiiiieiecee e 17-20
HydrauliC GroUP......ccuuiiiiiiiieeeece e 15-16
Jackshaft Group ........ccooveviiiiii e, 11-12
Main frame GrOoUP......ooveeeieieiie e 3-5
Park Brake Group........ccceuiieiiiiiiccie e 6
Speed ControlsS GroUP .....vvvevieeeeiie e 7-8



MAIN FRAME GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-8383 31 | 109-4638 Decal, Console ..........occcuveeeeeiiiiiiiieeeene 1
2 1-633060 32 | 103-9027 Seal, Grease.........cccceeeeeeeiiiieieeeeee 1
3 | 1-633396 33 | 103-9028 Cone, Bearing Taper Roller .................. 2
4 | 1-633508 34 | 103-9029 Cup, Bearing Tapered Roller ................. 2
5 | 1-633585 35 | 116-1175 Decal, Service Aid ........ccoooviiiieieieiniinns 1
6 | 103-9483 36 | 103-9034 Decal, Clutch Adjustment ..................... 1
7 | 1-807513 37 | 103-9057 Cap, Grease......

8 | 5-0652 38 | 242-50 Nut, Lug 1/2-20
9 | 103-0063 39 | 322-2 Screw, HH 5/16-18 X 5/8.........ccccocuvveeenn. 6
10 | 103-2768 40 | 322-5 Screw, HH 5/16-18 X 1......c.cceeeeviiiiinnnnn. 3

11A| 103-3051 Spacer, NUt.........oeeviiiiiiieeeeeeiieeeen 2 41 | 323-14 Screw, HH 3/8-16 X 3....cccviieieeeiiiiieenn. 2
12 | 103-3351-03 WId, Rear Caster FOrk ...........cccvvvvvevnnn. 1 42 | 325-17 Screw, HH 1/2-13 X 4.............cooeeeeeenn. 2
13 | 103-3520 Seat, Back ..........uvuveviiiiiiiiiiiiiiiianns 1 43 | 3231-27 Bolt, Carriage 3/8-16 X 7/8 ........c..ceeeennne. 1
14 | 109-2008 44 | 3256-23 Washer, 5/16 SAE........c.ccooiiieieeeiiiinnes 6
15 | 109-4306 45 | 3256-8 WaSher ... 1
16 | 103-4155 46 | 3296-2 Nut, Nyloc #10-24 ...
17 | 103-4318 47 | 3296-23 Nut, Nyloc 1/2-13.......

18 | 1-303287 Tie, Cable 5 1/2 (Small) 48 | 3296-29 Nut, Nyloc 5/16-18

19 | 103-4362-03 WId, Seat Frame Std ..........cccoveeevvieennns 1 49 | 3296-39 Nut, NyloC 3/8-16........eeeeeeiiiiiiiieieaeiis 3
20 | 109-4641 Cable, Control Throttle...........ccccceceeene 1 50 | 3296-51 Nut, NyloC 3/4-10.......cocouveeviiiiiniiiene. 1
21 | 103-5181 Link, Lower Seat Stop.........cocecvveeeeeeanne 1 51 | 103-5305 Asm, Wheel Tire & Brg 13x8.00-6 SP....1
22 | 103-5302 AXle, CaSter ......ccveiiiiiiiiiiee e 1 52 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccueeeeenne 8
23 | 103-5496 Mount, Vibration Rubber ........................ 4 53 | 32128-49 Nut, Whizlock 1/2-13 ........cccoiiiiiiieeene 2
24 | 103-6596-03 WId, Push ROd.........ccccovuiiinniiieiiiices 2 54 | 109-2006 Asm, Seat W/Decal ..........ccccvveeeeeninnnns 1
25 | 103-7738 Screw, HH 1/2-13 X 13 .....oooeeieieiiiieen. 1 55 | 103-9494 Asm, Rear Caster Wheel W/Axle........... 1
26 | 103-8143 Console, RH 56 | 109-4640 Cable, Control Choke ..........ccccoevvvveeenn. 1
27 | 103-8146 Console, LH 57 | 103-4319 Asm, Wheel & Tire 18 x 10.50-10..........2
28 | 109-4639 Asm, Control Panel W/Decals 103-4321 Asm, Wheel & Tire 18 x 8.50-10............. 2
29 | 103-8451 Decal, Ignition/Speed Control................. 1 58 | 105-1945 Tire, 18 X 10.5-10.....uuvieeeiiiiieieeeeeiiies 2
30 | 103-8563 Link, Seat.....cccuuiiiiiiiiiiiiiieeeiiiiiiaeae e 1 103-4320 Tire, 18 X 8.50-10.....uuveeeeeiiiiiiiiaaaaaiiias 2

Exmark black touch up spray paint — Gloss black

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, item #11.




MAIN FRAME GROUP




MAINFRAME GROUP (cont.)

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 32128-33 Nut, Whizlock 1/4-20..........ccccevvcuneennnen. 5 19 | 103-9022 Guide, Belt.......cocoeeiiiiiiii 1
2 | 109-2365 BUMPET .. 2 20 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccuveennnnnn.
3 | 1-613235 Washer 21 | 103-9274 Decal, Belt Routings......

4 | 1-803035 Rivet 3/16 x 1/4 22 | 321-3 Screw, HH 1/4-20 x 5/8

5 | 1-811010 PlUG . 1 23 | 3296-39 Nut, Nyloc 3/8-16.......ccccvveeriiiiiiieenee. 6
6 | 65-2690 Decal, Hot Surface...........ccocveeevieeennnne. 2 24 | 322-5 Screw, HH 5/16-18 X 1.......coovcvvveviniennnns 4
7 | 98-4361 Decal, Warning ........ccccccveevieeeiineeesinen. 2 25 | 322-6 Screw, HH 5/16-18 x 1 1/4........ccocvvene 2
8 | 98-5954 Decal, Danger........ccccoovveeeniieeiiieeeeie 2 26 | 323-6 Screw, HH 3/8-16 X L......cceeevvvvveniiiennns 4
9 | 109-2487-03 WId, Fender .........ccccovvveeiiiiieniiieesiienn 1 27 | 323-8 Screw, HH 3/8-16 X 1 1/2......cceeevviveennn 2
10 | 103-5408 WHheel ..o 2 28 | 3256-23 Washer, 5/16 SAE .........cccccoeeviiieiinnenne 4
11 | 109-0925-03 WId, Bumper Rear..........c.cccovuveeevineennne 1 29 | 3290-357 Nut, Whizlock 3/8-16 ..........cccceevuveennnnn. 4
12 | 103-6537 Tab, Spring Anchor........ccccceviieeeiiieenn. 2 30 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2 .................. 2
13 | 103-8333 Guide, Belt.......ocoeeviiiiiiiiiiie 1 31 | 3256-24 Washer, 3/8 SAE........ccccoviiiniieie 6
14 | 103-8349 Guide, Belt......cocoeviiiiiiiiiie 1 32 | 109-5874-03 Brace, PTO.....ccccoiiieiiiieeiiiee e 1
15 | 103-8495 Decal, Pinch Point ...........ccocoeeiiineeninne. 2 33 | 1-213069 SPACET ....eieiiiiee it 1
16 | 103-8611 Decal, Relay ........cccceeniviiiniiiiiiiiee 1 34 | 321-6 Screw, HH 1/4-20 x 1

17 | 103-9475 Asm Drive, Shield ....... 35 | 32128-33 Nut, Whizlock 1/4-20

18 | 103-9476 Asm, Shield W/Decal 36 | 117-2718 Decal, Spark Arrester

Exmark black touch up spray paint — Gloss black




PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303105 Yoke, Adjustable..........cccooeuiiieieiiniiinns 2 14 | 103-9469 Asm, Park Brake Handle W/Grip ........... 1
2 | 1-633102 Bearing, Side Flange .. 2 15 | 103-7377 Screw, HH 5/16-24 x 7 3/4
3 | 1-633131 Yoke, Brake Linkage...........cccocvveevinenne 1 16 | 103-9915 Spring, Torsion RH ...
4 1-633268 Grip, Brake Lever.........ccccuveeeeeeiiiiiiennn. 1 17 | 323-4 Screw, HH 3/8-16 x 3/4.......................... 5
5 | 1-806003 Hairpin, Cotter........ccccoovviiiiniiniiiieeen, 4 18 | 3219-2 Nut, HeX 5/16-24.......ccccuveveeeiiiiiiieeeene 6
6 | 1-808280 Pin, Clevis 5/16 X 1 ....ccccveeviieeiieieene. 2 19 | 3219-3 Nut, HeX 3/8-24........coiiiiiiiiieiiiiiieeeee
7 | 98-5975 Washer, Spring Disk 3/8..... L1 20 | 3256-24 Washer, 3/8 SAE....

8 103-2399 Pin, Clevis Spring 3/8.........ccoeeuveeeeennnne 1 21 | 3256-3 Washer, 5/16 Std..........ccccevvvvveiivenenennn.
9 | 103-4383-03 WId, Brakeshaft .........cccccocuvieriiieeninncnne 1 22 | 3272-10 Pin, Cotter 1/8 X 3/4........uvvveeeiiiiiieaeene 1
10 | 103-4388 Spring, Brake ... 2 23 | 3290-357 Nut, Whizlock 3/8-16 ..........ccocecvvieeeeennne 4
11 | 103-4390 WId, Brake Pivot ..........coovvvvvviviiiiiiiiinnn, 1 24 | 108519 Bushing, Bronze ..........cccccccoeviiiiieeeeenne 2
12 | 103-4399 Rod, Linkage Brake .........c.cccoccuvieeeeenn. 1 25 | 109-0714 Asm, Brake Linkage ..........cocovciiiiiinnnn. 2
13 | 103-6576 WId, Swivel Brake..........ccccccccvvvvvveeenenn. 2

Exmark black touch up spray paint — Gloss black




SPEED CONTROLS GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543017 Ball Joint, (RH)......ccoeeviiiiiiiiiiiecc 3 31 | 321-5 Screw, HH 1/4-20 X 7/8.........ccocvevcnienns 4
2 | 1-633102 Bearing, Side Flange ...........ccccoecvvevnnne. 2 32 | 321-8 Screw, HH 1/4-20 X L 1/4.....cccovevcnneanen 1
3 | 1-633152 Ball Joint, (LH) ...ccooovieiiiiiiiiicc 3 33 | 322-3 Screw, HH 5/16-18 X 3/4......cccocvevvnieenn 6
4 | 1-804524 Nut, Hex 5/16-24 (LH) .......cccoveviviiiennen. 5 34 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccveenn 6
5 | 1-811010 PlUG .o 4 35 | 3234 Screw, HH 3/8-16 X 3/4..........coeevcivienen 4
6 103-3060 Knob, Tracking..........cccuveeeeeiiiiiiieeeeenene 1 36 | 323-8 Screw, HH 3/8-16 x 1 1/2...................... 2
7 103-9468 Asm, Handle W/GTIp ......ccccoeviiiiieninnnne 2 37 | 322-5 Screw, HH 5/16-18 x 1..............ccceeennnn. 1
8 | 103-9730 Asm, Steering Lever W/Bearings (RH)...1 38 | 3217-6 Nut, HeX 5/16-18.......ccccuvveeeeeiiiiiiieeeene 2
9 | 103-9731 Asm, Actuator W/Bearings (RH) ............ 1 39 | 3218-3 Nut, Jam 3/8-16........cceeevvveeiiiiiiiiieen, 1
10 | 103-9732 Asm, Actuator W/Bearings (LH)............. 1 40 | 3219-2 Nut, HeX 5/16-24.........ccccovivieviiciiennn. 4
11 | 103-4278 Shaft, Speed Control...........cccccevvuvinenenn. 1 41 | 3245-1 Setscrew, 1/4-20 X 1/4 ... 6
12 | 103-4342-03 WId, Hub Speed Control ..........c...ccueeee 2 42 | 3256-23 Washer, 5/16 SAE.......ccccccccvvvvveiiieiinennn. 3
13 | 103-4373 Spring, EXtension.........c..ccccviviiiiiiens 2 43 | 3256-24 Washer, 3/8 SAE........cccccviiiiniiicie 2
14 | 103-4377 Linkage, Rod Steering (LH)........cc.ccce... 2 44 | 3256-28 Washer, 3/4 SAE........cccccviiiiniiiiie 1
15 | 103-4397 Knob, Speed Control..........ccocccvveeeeeenne 1 45 | 3256-3 Washer, 5/16 Std.........cccccevvveveviiinenennn. 9
16 | 103-4398 Bearing, Flange Iglide .............ccccceeenee. 8 46 | 3257-5 Key, Woodruff #9 3/4 x 3/16 .................. 3
17 | 103-9733 Asm, Steering Lever W/Bearings (LH) 1 47 | 3290-357 Nut, Whizlock 3/8-16 ...........ccecvvveeeeennne 8
18 | 103-5008 WiId, Control Arm ........cccccevviiniiiiieennnnn. 1 48 | 3296-19 Nut, Nyloc 1/2-20.......ccccoveiviiiiiniiienne. 1
19 | 103-5009 Disc, Friction.........ccocevviiiiniiiciiieccee, 2 49 | 3296-29 Nut, Nyloc 5/16-18........cccceevvviiiiiiennn. 7
20 | 103-5013 WId, Speed Control Lever...................... 1 50 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccueeeeenne 1
21 | 103-5016 Rod, Threaded Control Link ................... 1 51 | 32128-33 Nut, Whizlock 1/4-20 .........cccocvvvevnvnnnnnns 6
22 | 103-5017 Plate, Speed Control Friction ................. 1 52 | 32151-48 E-RiNG .oooiiiiiiiicicc 1
23 | 103-5018 Washer, Spring DisK...........cccccocvveennnne. 3 53 | 1-323245 Spring, COMPression .........c.oocveevcieeenens 4
24 | 103-5064 Bearing, Plastic 1/2..........cc.coceevviiennnnn. 2 54 | 103-5994 Grip, Steering Handle ...............ccccceee 2
25 | 109-5927 Asm, Console W/Decals.............cc..cu..... 1 55 | 103-9468 Asm, Handle W/GFKIp..........cccovcvieninnenne 2
26 | 103-5945 SPACEN ...t 1 56 | 103-8425 Decal, Driveling .........ccoovvvvveviviiiiiiinennn, 1
27 | 103-5993-03 Guide, Plenum ........cccccevviiieniiiciniineenins 1 57 | 103-9493 Asm, Pump Linkage (RH)........cc.cccceeeee 1
28 | 103-6078 Spring, EXtension............ccccvviieiiiiens 1 58 | 103-9492 Asm, Pump Linkage (LH).........cccccocuveeee 1
29 | 103-6532 Spring, EXtension...........cccccceeeeniiiinnenn. 2 59 | 109-4273 Decal, Wheel Motor Release................. 1
30 | 103-8494 HOOK .. 1

Exmark black touch up spray paint — Gloss black.




SPEED CONTROLS GROUP

SPRING DISK WASHER
ORIENTATION



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp-Line, Fuel..........ocooeeieiiiiiiieen. 4 17H | 322-5 Screw, HH 5/16-18 x 1.............cccceennnn. 2
2 | 1-513762 Clip, Loom 1/2......ccoviiiiiiiiiiiiiiiieiiiieee 2 18 | 323-14 Screw, HH 3/8-16 X 3......ccvvvviiieiiiieis 2
3 | 1-603770 Valve, Fuel.........ccocveiiiiiiiiicicc, 1 19 | 3220-5 Nut, Jam 1/2-20.......ccceevcvieiniiiciiiee 1

4H | 1-633023 Stud, Fuel Tank .........ccccuvvveveveveveriiinnnnns 3 20 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 .......cevvveeeenn. 1
5 | 1-633349 Spring, COMPression .........cocveeevveeenens 3 21 | 3256-2 Washer, 1/4 Std.........ccoccevviiiiniiieiiene 1
6 | 1-653036 WaAShEr .......cooviiiiiiicice 1 22 | 3256-23 Washer, 5/16 SAE ..........ccccovevciiieiinnenne 5

7+ | Kohler Part No. 2405010 Fuel Filter.................. 1 23 | 3256-26 Washer, 1/2 SAE........ovvvviviviiiiiiiiiienen, 1
8 | 109-0346 Cap, Fuel........ocviiiiiiiiice 1 24 | 3296-47 Nut, Nyloc 5/16-18 Thin...........cccceeeeee. 3
9 | 103-5765-03 WId, Tank Frame ...........cccccverivveennnnenne 1 25 | 3296-39 Nut, Nyloc 3/8-16.......ccccuvveviiiiiniiienne. 2
10 | 109-2957 Asm, Tank Fuel...........cccccovviiiiiiicinnen. 1 26 | 3296-42 Nut, Nyloc 1/4-20.......cccocveiviiiiiniiienne. 1

11A | 103-6057 Fitting, Fuel Bulkhead W/Screen............ 1 27 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuvvvvvnnnns 2
12 | 109-5344-03 Panel, Tank Shield..............c.cccoeeviuieennns 1 28 | 32128-33 Nut, Whizlock 1/4-20 ...........coceevcviennnen. 3
13 | 103-7095-03 Deflector, Air (27 HP only) ........ccccuveenne 1 29 | 114439 Rivet (27 HP only)......coccoivviiiiiiicnen. 9
14 | 103-9658 Flap, Rubber (27 HP only)..........cc.ccc...... 1 30 | 103-2784 O-RiNG ...oiiiiiieiiiec e 1
15 | 321-3 Screw, HH 1/4-20 X 5/8 .......cccovevviveennae 3 31 | 109-0284 Hose, Fuel Line 29" ...........ccovviviiiennnn. 1
16 | 322-2 Screw, HH 5/16-18 X 5/8 .......covviiiiienns 3 32 | 109-0304 Hose, Fuel Line 2 1/2" .......cocvviiiiienen. 1

the head of screw, item #17.

Exmark black touch up spray paint — Gloss black
B Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads, item #4 going into tank and on threads at

8

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting, item #11.
+ Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).




BLOWER GROUP

SPRING DISK WASHER
ORIENTATION

WASHER
ORIENTATION

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 1-543610 WaAShEr .......ccoviiiiiiicc 1 15 | 321-6 Screw, HH 1/4-20 X L. 2

2 1-603610 Washer, Spring Disk 7/16 ...................... 2 16 | 322-3 Screw, HH 5/16-18 x 3/4....................... 4

3 18-9810 Washer, Thrust........cccccevvvvvviiiiiiiiieienn, 2 17 | 325-17 Screw, HH 1/2-13 X 4.............cooeeeeeen. 1
4 | 67-7490 Key, Machine 1/4 x 1/4 x1 1/2................ 1 18 | 325-42 Screw, HH 1/2-13 X 8...ccoovviiviiieiiiies 1

5 | 109-0183 Asm, Blower Housing W/Brgs................ 1 19A | 3212-6 Screw, HH 7/16-20 X 1 1/2......c.ccouuneeen.. 1

6 | 103-3370-03 WId, Blower Cover Assembly.... 1 20 | 3256-22 Washer, 1/4 SAE....

7 103-3540 Bearing, Ball .........coooiiiiiiiiiiiee 2 21 | 3296-23 Nut, Nyloc 1/2-13 ...

8 103-3894 Spacer, BIOWer..........ooooiiieieiiiiiiieen. 1 22 | 3296-42 Nut, NyloC 1/4-20.......coeveiiiiiiiiiieeeaeias 2

9 | 103-4921 Spacer, Bearing ..........ccoccveeriiiiiniiiennns 1 23 | 32120-8 Ring, Retaining ..........cccccovveviiieiiiiccnn. 2
10 | 103-5194 WId, Impeller.........ccocoviiiiiiiiiieice, 1 24 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveenen. 10
11 | 103-6733 Sheave, BIOWET ..........uevvveveviiiiiiiiiiiiiiinnns 1 25 | 32128-49 Nut, Whizlock 1/2-13 .........cccocvvvvvininnnns 1
12 | 103-6999 Spacer, MoUNt ..........eueveveviviiiiiriririiiienens 1 26 | 109-7318 Decal, Danger.........ccoocvvveeeeeniiiiiiieeeene 2
13 | 103-9474 Asm, Discharge Chute W/Decal . 27@ | 109-0184 Asm, Blower Complete 1
14 | 103-9167-03 WId, GUIdE.....ooiiviiiiiiiieiiiiie e 1

Exmark black touch up spray paint — Gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screw, item #19.
@® Complete blower assembly contains all items shown except items #11, #14, #20(4), #15(2) and #22(2).

9




JACKSHAFT GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303007 WaAShEr ......ooiiiiiiiiiee e 2 34 | 5-0652 SPACET ...ttt 1
2 | 1-413088 35 | 103-8254 Bushing, Spring .......ccccoeeevivieeiiieeennen. 2
3 1-543017 36 | 103-8277 Link, Handle... S
4 | 1-543610 37 | 103-8716-03 Flag, SWItCh.......ccocciriiiiiiiicnieceen 1
5 | 1-603610 Washer, Spring Disk 7/16 ..............c....... 2 38 | 3256-4 Washer, 3/8 Std........cccoceivieiiniiieiieene 2
6 | 1-806003 Hairpin, Cotter........cccovviieeiiieeiiieeeee 2 39 | 103-9816 SPACET ...ttt 1
7 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2................ 1 40 | 106-7159 O-RiNg [1.174 X .103]..ccciivvieeriieeiineeais 2
8 | 92-9025 Spacer ......ccoeeeeeneen. . 41 | 251-347 Bearing, Ball Deep Groove..................... 2
9 | 103-6737 Belt, Matched Pair 42 | 283-2 Pin, Clevis 3/8 X L 1/6 .......cocvevevveceennn. 1
10 | 103-0608 Ball Joint (RH)....cooiviiiiiiiiiiieeiecee 1 43 | 302-19 Zerk, 1/4-28 Str...cccuveeiiiiiiieieee e 1
11 | 103-1167 Ball Joint (LH) ....oooiviiiiiiieeeciece 1 44 | 322-3 Screw, HH 5/16-18 X 3/4......cccocvevvureanns 2
12 | 103-9486 Asm, PTO Handle W/Grip........cccccceunuee. 1 45 | 322-6 Screw, HH 5/16-18 x 1 1/4......c.ccocveenn 1
13 | 109-5491 Belt, Guide.................. 46 | 323-12 Screw, HH 3/8-16 x 2 1/2. e 1
14 | 103-2535 Spacer, Guard Bottom 47 | 323-36 Screw, HH 3/8-16 X 7....cccvevevieieiiiiennns 1
15 | 103-2544 Asm, Jackshaft Housing W/Bearings......1 48 | 323-6 Screw, HH 3/8-16 X L......cceeevvvveeniiiennnns 4
16 | 103-2916 49 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccccvvvenne. 2
17 | 103-3504 50A | 3212-6 Screw, HH 7/16-20 X 1 1/2......ccoevennne. 1
18 | 103-3506 51 | 3219-2 Nut, Hex 5/16-24........

19 | 103-6732 52 | 3219-20 Nut, Hex 3/8-24 LH

20 | 103-6735 53 | 3219-3 Nut, Hex 3/8-24........ccccevvinviiniiieineene 2
21 | 103-9439 Asm, Idler Sheave ... el 54 | 32151-13 Ring, Retaining ........c.ccoocveeviieeiiiieee, 2
22 | 103-8253 Asm, Idler PiVot.........cccoeveevivenieiieeniennn 1 55 | 98-5975 Washer, Spring Disk 3/8.........c...ccceevene 5
23 | 103-9295 Asm, Pivot W/BUShINg ........ccccccvevueennnn. 1 56 | 3296-29 Nut, Nyloc 5/16-18 e L
24 | 103-9297 Asm, Arm W/BUShING ..........ccccovuveennnnn. 1 57 | 3296-39 Nut, Nyloc 3/8-16.......ccccuveeriieiiieeenine. 2
25 | 103-7350 Spacer, Idler 58 | 3296-6 Nut, NyloC 3/8-24.......ccoovvveiieiicieee 1
26 | 103-7382 Bushing........... 59 | 32120-10 Ring, Retaining .........ccccoevvenveiricieenne 2
27 | 103-9296 Asm, Arm W/Bushing 60 | 103-8153 Grip, Control Lever ..........cccoecvevveneenne.
28 | 103-7392 Asm, Link Clutching ........cccoocvevveiieennnnn, 1 61 | 32128-20 Nut, Whizlock 5/16-18 ......

29 | 103-7393 Linkage, ROd........cccovueiierinieriesieseeiens 1 62 | 32128-19 Nut, Hex 3/8-16 Side Lock

30 | 103-7697 Band, Brake..........ccoveeeervsieiesieseennns 1 63 | 32151-48 E-RiNG c.ovoiiieieeeeeee e 2
31 | 103-7994 Ball Joint (RH)....... 64 | 108519 Bushing, Bronze .........cccccccoovveviiieennnne 6
32 | 103-7996 Linkage, PTO Brake Rod 65 | 109-0148 Spring, EXteNSIoN........c.oooiiiiiiiiiiiiiies 1
33 | 103-7997 Spring, Brake ... 1

Exmark black touch up spray paint - gloss black.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on sheave bolt, item #50.

10




JACKSHAFT GROUP

Install open end
of seal outward

22
Install open end
of seal outward

11



ENGINE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 32120-10 Ring, Retaining ........cccocvveeiiieeiiiicee, 2 20 | 103-4244 Belt. i 1
2 | 106-7022 Hose, Oil Drain ........ccccoeeverveiiieneeeene 1 21 | 103-7349 Asm, Short ldler.........ccoovveviiiiicniee. 1
3 | 3234 Screw, HH 3/8-16 X 3/4 ......ccocveveviniens 4 22 | 109-0942 Sheave, ENgine ........ccccevvvieiiiiieiiiiens 1
4 | 1-543610 WaSher ..., 1 23 | 103-6961 Hose, Air Intake .........cccocvvoieiiiiiiniiene 1
5 | 1-603610 Washer, Spring Disk 7/16 ..............c....... 2 24 | 109-3501 Kit, MUFlEr ..o, 1
6 | 1-653291 Gasket, Exhaust Manifold ...................... 2 25 | 109-0181-03 Shield, Exhaust...........cccocoverierniiiennnnn. 1
7 | 1-653331 Spring, EXteNsion............ccccviieeiiiicens 1 26 | 106-5574 SPACET ..ot 1
8 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 27 | 106-7159 O-RiNG ...eiiiiiee e 2
9 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2................ 1 28 | 302-11 Zerk, 45° 1/4-28.......ccocviiiiiiiiiieeiiee 1
10 | 98-5975 Washer, Spring Disk 3/8........... ..8 29 | 322-3 Screw, HH 5/16-18 x 3/4.. R
11 | 32128-20 Nut, Whizlock 5/16-18.........ccccccevcveenennn. 4 30 | 323-12 Screw, HH 3/8-16 X 2 1/2......ccccocvevennee. 1
12 | 33014-00 Nut, Hex M8-1.25.......c.ccoverrieieireeienn 4 31 | 323-20 Screw, HH 3/8-16 x 3-1/4...........ccovnee. 1

13+ | 103-1963 Valve, Oil Drain........ccocoecverieeenieineeenn 1 32 | 323-9 Screw, HH 3/8-16 X 1 3/4.........cccvevennne. 5
14 | 103-2916 GUArd, TOP...veieiieee e 1 33 | 2412-42 Clamp, HOSE......cuueiiiiiieiiiiceicc e 2
15 | 103-3504 Bearing, Spherical...........cccocoeeiiiiiennne. 2 34A | 3212-6 Screw, HH 7/16-20 X 1 1/2......cccvvveennn 1
16 | 103-3506 Seal, Single Lip....ccoooeeiiiiiiiiieeieieee 2 35 | 3256-24 Washer, 3/8 SAE......c.ccccoviiiniieie 2
17 | 103-3695-03 Bracket, Air Filter ...........cccovvvviieninennnene 1 36 | 3290-357 Nut, Whizlock 3/8-16 ..........cccvevveieernnnne 4
18 | 32128-43 Nut, Whizlock 3/8-16...........cccevvvvrreennnnn. 3 37 | 109-7896 Tie, Cable ..o 1
19 | 109-3492 Pulley, Idler Flat........ccoooiiiiiiiiiiiieee. 2

Exmark black touch up spray paint — gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on sheave screw, item #34.

Kohler Replacement Parts List
(Refer to Engine Owner’s Manual)

Description

Kohler Part

Engine Oil Filter.........ccccoeveeen, 5205002
Engine Air Filter.........ccccoeveeen, 2508301
Safety Filter ... 2508304

12




ENGINE GROUP

Torque to

115-135 in-bs

Install open end
of seal outward

13



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 116-0404 Decal, Hydraulic Tank.. 22 | 103-7706 Grommet .......
2 | 1-543286 GrOMMEL......viiiiiiee it 23 | 103-8631 Bracket, Clamp
3 | 1-603990 Adapter, Straight..........ccccooviieiiiiien. 8 24 | 109-1258 Hose, Hydraulic ..........cccceeviiiiiiicennn. 1
1-603920 O-RiNG et 1 25 | 104-7836 Filter, Head.........ccoooveiiiiiiie, 1
1-603992 O-RiNG -.eviiiiiiee e 1 26 | 109-4180 Element, Filter 25 Micron............c..c....... 1
4 | 1-632208 Arm, Pump Control .........cccocveeevieeennnnne. 2 + | 1-523541 Element, Filter (Winter).........cccccooveennee. 1
5 | 1-633396 Clip, LOOM 5/8......coiiiiiiiiiiiiiieeiiiceee 1 27 | 321-3 Screw, HH 1/4-20 X 5/8........cccocveviniennnn 2
6 | 1-803022 Setscrew, 5/16-18 X 5/8 ..........ccccvevveennne. 2 28 | 321-6 Screw, HH 1/4-20 X 1.....cccovevvieienne 2
7 | 1-803310 Setscrew, 5/16-18 X 3/8 ........cccccvveveennne. 4 29 | 3234 Screw, HH 3/8-16 X 3/4.......ccccvvvvennennne. 2
8 | 1-805004 Washer, Lock 1/4 Heavy............ccccceueeee. 2 30 | 103-5452 Hose, Hydraulic ..........cccceeviiiiiniiiennn.
9 | 1-807272 Key, 5mm x 5mm x 25mm 2 31 | 323-7 Screw, HH 3/8-16 x 1 1/4.
10 | 103-1988 Clamp, HOSE .......oeeiiiiieiiiieiiee e 7 32 | 325-22 Screw, HH 1/2-13 x5 1/2
11 | 103-1828 Adapter, Running Tee.........cccoevvvveennen. 1 33 | 100-4887 Adapter, 90° .....oooiiiiiii e 3
1-603921 O-RiING +vtiveieeeiee e 1 1-603921 O-RiNG .c.viiiviiieieiee e 1
12 | 103-2156 Adapter, Straight..........ccccoiiiiiieinn. 5 34 | 3256-22 Washer, 1/4 SAE
1-603921 O-RiNG et 1 35 | 32128-33 Nut, Whizlock 1/4-20
103-1020 O-RiING +viiveieeeeee e 1 36 | 32128-43 Nut, Whizlock 3/8-16
13 | 103-1947 Asm, Hydraulic Reservoir W/Decal ........ 1 37 | 32128-49 Nut, Whizlock 1/2-13
14 | 103-7615 Cap, W/Gasket ........cccceevveeiiniieeiiiiees 1 38 | 103-5477 Hose, Hydraulic
15 | 103-1949 Gasket, Reservoir Cap 39 | 103-8617 Hose, Hydraulic
16@ | 103-3406 Motor, Wheel (LH).... 40 | 109-1260 Hose, Hydraulic
17 | 109-7041 Spacer, Wheel Motor 41 | 109-1261 Hose, Hydraulic
18 | 103-4246 ShEAVE ...ccoiiiiiiiiic 2 42 | 109-1262 Hose, Hydraulic ..........ccocceeviiiinicenne. 1
19@ | 103-4612 Motor, Wheel (RH) .......cccovviieiiiiiienn. 1 43 | 109-1263 Hose, Hydraulic ..........ccoceevieiiniienne. 1
20 | 103-5469 Adapter, Tee Special ..........cccoevvvveennnen. 1 44 | 109-1264 Hose, HydrauliC ..........cccceeviiiiiniienne. 1
1-603921 O-RiNG et 1 45 | 3290-357 Nut, Whizlock 3/8-16 .......cccocveeiiiniennnne. 2
21H | 116-2441 Pump, Hydro.......ccocoeeiiiiiiiiiiniiee, 2

Exmark black touch up spray paint — gloss black.
A Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews, items #6 & #7.
+ Use only for operation below 32°F (0°C).

® Wheel Motor Service Kits

B Hydro Pump Service Kits

Part No. Description Qty. Part No. Description Qty.
103-9762 Kit, S€al ..cuiiiiiiiiiiiece e 1 103-7441 Bearing, Input Shaft...........ccooiiiiiinieene
103-9763 Handle, Actuating .1 103-7443 Kit, Cylinder Block 12CC...

103-9764 Clip, Retaining..........ccoceevivieiiiee e 1 94-6922 Bearing, Thrust..........ccccooiiiiiieiiiee e
103-9765 Nut, Hex Toplock 1-20UNEF-2B .................. 1 105-6184 Kit, Overhaul Seal.........coccoeiiiiiiiiiiiiiiins 1
103-4242 Asm, Wheel Hub W/Studs ...........ccccccvernenne 1

103-7447 Stud, Wheel 1/2-20 X 1/2.....cccoveiiiiiieininnen, 4

14




HYDRAULIC GROUP

[ 2045

(FROM RIGHTSIDE
OF LEFT PUMP)

(FROM RIGHTSIDE
OF RIGHT PUMP)

3
(8X) TORQUE TO
72-77FT-LBS

15



HOPPER GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543963 Bumper, Rubber...........cccccciiii. 2 21 | 103-8325 Clip, Retainer-13mm.........cccccceeeeivvnennnn. 2
2 | 1-633068 SPACEN ...t 2 22 | 321-2 Screw, HH 1/4-20 X 1/2........cocovvevcnienes 4
3 | 103-5045-03 Brace, Side ........ccoceeivcvviiiiiiieiiiiceiieene 2 23 | 323-6 Screw, HH 3/8-16 X L......ccevvvviieiiiienns 2

44 | 109-4086 Asm, Hopper Frame........cccccccvvvviiinnnnnnn. 1 24 | 3229-2 Bolt, Carriage 1/4-20 X 1......cccccuvveveeeanne 4
5 103-5426 Stud, Ball 13mm .......cccvevviiiiiiiiiiiiiiinnnns 2 25 | 3229-4 Bolt, Carriage 1/4-50 x 1 1/2................... 6
6 | 103-5736-03 Channel, Screen (RH).........cocecuvvveeeennne 1 26 | 107069 Nut, Retainer ........ccccooeiveieiiiiiiieeeeeee 4
7 103-5746 Shock, Gas Tension...........ccocveeevciveenne 2 27 | 3256-24 Washer, 3/8 SAE.......ccccceiiiiiiiieieeiis 6
8 | 103-5749-03 Panel, Hinge (LH) .....ccccccoviiiiniiiiiiiene 1 28 | 3256-3 Washer, 5/16 Std...........cccocoveviiieninnenne 4
9 | 103-5751-03 Panel, Hinge (RH)......cccccovcviiiniiiiininnnne 1 29 | 3296-39 Nut, Nyloc 3/8-16.......ccccevveviuiiiiniiienne. 6
10 | 103-5752 Stud, Ball 10mm ......ccceeviiiiiiiiiiiiiiee 4 30 | 3296-42 Nut, NyloC 1/4-20.......ccccovviiiiiiiiriiieene. 29
11 | 103-5772-03 Brace, TOP ...euuereruremememerereninineninenenenenenens 1 31 | 32105-32 Screw, Truss HD 1/4-20 x 1................... 30
12 | 103-5774-03 Channel, Screen (LH) .........cocovveiiiieenns 1 32 | 32128-20 Nut, Whizlock 5/16-18 ...........c.cccvvennnen. 4

13% | 103-9457 AsSM, HOPPET.....coiiiiiiiiieiiiiic e 1 33 | 32128-33 Nut, Whizlock 1/4-20 .........c.ccceevvnveennne. 39
14 | 103-6022-03 Channel, Hopper Frame............c.cccocevne 1 34 | 1-513762 Clip, Loom 1/2 .....ooiiiiiiiiiiiiiieeiecs 1
15 | 103-6025 Shield, Trailing ........cccccovviiiiiiiiiiiiicens 1 35 | 33005-00 Nut, Hex M10-1.5 FIg.....ccevvviiiiiiiene. 2
16 | 103-7035-03 Channel, Screen Front..........cccccoccuveennne 1 36 | 614672 Screw, Shoulder 3/8-16 x 1.295............. 2
17 | 109-4019 Guard, Damper ........ccccceccveeeriiieeniiieenns 2 37 | 103-5425 Shock, Gas Compression.............ccceceee 1
18 | 103-7824 Insulation, Foam Pad Rear .................... 1 38 | 109-0715 Kit, Damper W/CIpS ........cccocvvvevciniennnnn. 2
19 | 103-7825 Insulation, Foam Pad Front................... 1 39 | 109-0716 Kit, Damper W/CIIpS .......cccoooviiiiiinnnnnne 1
20 | 103-8324 Clip, Retainer-10mm...........ccceovvinennen. 4

% Reference page 20 for remainder of items included in hopper assembly

4 Includes items: 1, 18, 19, 32 and frame weldment.

16




HOPPER GROUP

17



HOPPER GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description
1 | 1-303435 Washer, Spring Disk 1/4 .......... 3 25 | 103-8444 Decal, Pinch Point ....................
2 | 109-3854 Kit, Fill Sensor Wire .........cccoceeevueeennnen. 1 26 | 103-8680 Deflector, Discharge Chute
3 | 1-513762 Clip, LOOM 1/2.....coiiiiiiiiiiieiiiieeeiceee 4 27 | 103-8789 Flag, Fill SEeNsor.........ccccveviieeiiiienen,
4 | 1-543296 Grommet... 28 | 109-3853 Motor ..o,
5 | 1-303335 Tie, Plastic 29 | 103-9456 Asm, Door Hopper
6 | 109-3955 Door, 9.5 Bushel Hopper............cccccou..... 30 | 321-2 Screw, HH 1/4-20 X 1/2....cccuvveviiiieiene
7 | 103-5745-03 Panel, Hopper Screen 31 | 3224 Screw, HH 5/16-18 x 7/8............
8 | 109-4253 Asm, Door Pivot W/Decal (LH) 32 | 3294 Screw, HH 1/4-28 X 3/4.....ooveveieinne
9 | 109-4254 WId, Door Pivot W/Decal (RH)............... 1 33 | 103-9457 ASM, HOPPET.....ooviiiiiiiiiiiieeerieee e
10 | 103-6024 Decal, Exmark Logo. el 34 | 3230-23 Bolt, Carriage 5/16-18 x 3/4
11 | 109-3648 WId, Switch Mount.........ccccooveiieiiiennnn. 1 35 | 3250-48 Screw, PPH #10-24 x 1 3/4
12 | 103-6067-03 Bracket, Motor (LH).........cccceviuveeinineennns 36 | 3256-2 Washer, 1/4 Std.........ccoccevviieiniicee
13 | 103-6068-03 Bracket, Motor (RH)..... 37 | 9107622 Screw, PPH #6-32 x 5/8............ 2
14 | 103-7048-03 Panel, Screen Extend 38 | 3256-23 Washer, 5/16 SAE .........c.ccccoeevverienineenne 4
15 | 109-4153-03 WId, DOOr SUPPOIt .....cccvvuvvieriiriaeiiiieans 39 | 32122-30 Screw, Truss HD #10-24 X 1/2 .............. 2
16 | 103-7085-03 Plate, Switch............ 40 | 109-1063 Screw, Wing 1/4-20 x 3/4..........
17 | 103-7098-03 Handle, Screen (LH) 41 | 3296-2 Nut, Nyloc #10-24 .......oooviiiiiiiieiiiiees
18 | 103-7099-03 Handle, Screen (RH).......c.ccovvuveeiiineennns 1 42 | 3296-42 Nut, Nyloc 1/4-20.......ccoviiiiiiiiiiiieiee.
19 | 109-3650-03 WiId, Diffuser......... 43 | 3296-9 Nut, Nyloc #6-32 Thin
20 | 103-9466 Asm, Fill Sensor 44 | 32105-32 Screw, Truss HD 1/4-20 x 1
21 | 109-0717 Asm, Hopper Screen...........ccceevvveeennnen. 45 | 107069 Nut, Retainer-Panel 1/4-20 .................... 5
22 | 321-4 Screw, HH 1/4-20 x 3/4 ... 46 | 32128-20 Nut, Whizlock 5/16-18.. ..8
23 | 103-8203-03 Guide, SCreen.......ccccevvreriverreeneenneenieens 47 | 32128-33 Nut, Whizlock 1/4-20 ........cccccovvriverinnene. 27
24 | 1-613235 Washer ..., 2 48 | 32122-42 Screw, Truss HD 1/4-20 x 1/2................ 4

Reference page 18 for remainder of items included in hopper assembly.

18




20

HOPPER GROUP (cont.)

19



ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513051 SWitch, N.O. oo 1 22 | 109-4736 Asm, Switch W/NUL..........ccooovvniienne. 1
2 | 1-513152 SWitch, N.C. ..ooiiiiiiiieieee e 1 23 | 103-2106 Key, Exmark LOgo.........ccoocveiiriinieninnenne 1
3 | 1-513180 Plate, SWItch ........ccccoeiiiiiiiiicee, 1 1-603511 Key, Ignition........ccceevieeiiiieeieceeee 1
4 | 1-513374 Meter, HOUr .......cooovieiiieiciec e 1 24 | 103-1312 Bolt, Hold DOWN ........cccooveviiiiiciicine 2
5 | 1-513747 Decal, Battery ........ccccocveeeviieiinieeennne. 1 25 | 1-816003 Fuse, 30 AMP coooiiiiiiiieieeeee e 1
6 | 1-522424-03 WId, Mount Seat Spring ..........cccccccueeenne 1 26 | 103-9470 Asm, Battery Hold Down W/Decal ........ 1
7 | 1-523415 SPING -eeieiiiiieeiie e 1 27 | 1-816001 Fuse, 20 AMP cooooiiiiiiieeeeeec e 2
8 | 109-2407 Insulator, Battery..... 1 28 | 103-8354 Cable, Battery (+) 1
9 | 1-543393 Insulator, Solenoid 1 29 | 103-8355 Cable, Ground (-) 1
10 | 1-543792 Wingnut, Nyloc 1/4-20.........cccccceeeviinnenn. 2 304 | 109-4270 Harness, Wiring .........ccccovveeeniecenineens 1
11 | 1-633111 Switch, N.C. ..o 2 314 | 103-8800 Harness, Hopper Wire ..........cccccoeevnee. 1
12 | 1-633181 Plate, Tapped........ccccovveeiniieeiiieeene. 4 32 | 3214 Screw, HH 1/4-20 X 3/4 .....coovoiviiiiies 7
13 | 1-643312 Clip, LOOM 5/8.....cciiiiiiiiiieiiiieeeiieceee 3 33 | 103-8528 Asm, Hopper Switch Actuator ............... 1

144 | 109-2923 Asm, Positive Battery Cable.................. 1 34 | 1-303287 Tie, Cable 51/2 (Small) .......ccoceevinrennnn 1
15 | 1-643267 Indicator, Red Led.........ccccoovvvvvinnnennnnn. 1 35 | 322-50 Screw, HH 5/16-18 X 7 1/2......cccccoveneeee 1
16 | 1-643275 Relay, 12VDC 40 AMP ..oooviveeeiiieeeninee. 3 36 | 3217-6 Nut, HEX 5/16-18......cccevvviiiiieniiieniienne 1
17 | 32128-33 Nut, Whizlock 1/4-20..........cccccvvevcneennnnn. 7 37 | 3256-2 Washer, 1/4 Std..........ccccovveiieeiiiieens 5
18 | 103-0498 Nut, Ignition 1 38 | 3290-134 Screw, HH Machine 10-24 x 5/8............ 2
19 | 1-807513 Bolt, Carriage #10-24 x 1/2 2 39 | 3290-500 Screw, PPH #10-24 X 5/8........ccccceeeuee. 8
20 | 100-6186 Module, Seat Delay............cccccvcuveeennnen. 1 40 | 3296-2 Nut, Nyloc #10-24 ......ooovviiiiiiiiieiiiene 4
21 | 103-0205 Alarm, Dual Tone 12VDC.......cccceviiveene 2 41 | 3296-29 Nut, Nyloc 5/16-18 ....ceveeiiiiiiiiiieiinenns 1

& Use dielectric grease on all wiring harness connectors.
+ Assembly includes items #8, #9, and #28.

20




ELECTRICAL GROUP

2

27 25 27

ol (ool o]
Tepdiep dien

FUSES

Y\l
'\\‘

Y
&
TO SEAT 1 AT

21



22

ELECTRICAL DIAGRAM

HOLIMS
H3ddOH

ANNOE9
AdaLlve

NMOQ H3ddOH
HLIM @3S0

HOLIMS
lv3s

1ndNi3Inaon

K130 13 V130 Lv3s

1v3S NI HOLYHIdO HLIM

035019 SIHOLIMS

TOHINOO ITNON  oumg

diNaL

ANIONT

H3zng a
1Y3HYINO 1y3HE3A0
aNION3 NN
9Nd AHOSSINIV

30voN Vo NOLLISOd TYELAIN NI
BV HUMNIAO DVHEHLAESOT) Y3131 104LNOD HUIM 035010 §1
HOLINS T04LN0D 033dS
Pz
A3y 18IS GN3 34IM NOH3 GIMIIA SHOLOINNOD
Ul i3 310N
P B 03345 old
IO WO 0 B
2
8
(%)
£ 2
= 2sE 2 ge¢E gk Ez22 2= 2255 §RE g HoLon
g2 B g g ] =
SSINVHEIAOH T B
m E3
u:,_m,z\_
—_— u:._m.bﬁ| ELEL men anen
PR Yore Q3LO3NNOD HOLINS
o ore ¥3ddOH
HOLOINNOD 13108 ——— YoVie T1dHnd:
awona {00 _ _
NMowg
amexa INEO HoLIMS g 2
N0 %0 Old 2 om
quﬂm
aIoNzT08 o ‘Smu o 0o
H3LHVLS LS YOV IE/3INVEO
3dIHLS X — A43LIYE
() AgaLyg Oo————aH o wazzng
900 o] R T
ame of oK Y3ddOH
dny og MH o
3804
_Hma_.ss s+i+a 1HVIS'E
JONVHO A*+X v+i+a NNY 2
dilv 0z Lm0 anon 4401
804 on—— L ul HOLINS JIVW, LINDUID NOLLISOd
" NOLLINI
JONVEO _
dny 0z
3snd FONVHC HOLIMS OLd ‘INIDNI ‘313N HNOH A TVNINH3L
S AV1301v3S [ X TYNINEIL
_ _I_ AVI34 1HV1S S TVNINE3L
— ]! _ ] : | ] |
W W m W 2 W W 5 3 W mm El W W W g g HOLIMS OLd ‘INION3 ‘H3 L3N HNOH I TVNINH3L
iR & B R Ad3alve [ 8 TYNIWE3L
i HOLVIND3H IDVLION V IVYNING3L
E SNOILDINNOD AVNING3L

HOLIMS NOILINOI



ELECTRICAL LOGIC SCHEMATIC

NOILISOd TYHLN3N NI H3AT1

“T0HLNOD @33dS HLIM NMOHS
(Q39VONI INvHE
Ay 3 Hikhoss Y
T04INOD
™ L4v1S —_— ety old
- T
[
] _q f f
2EEE g2 B B 2S5 52 5 828 5§ = = &
g g2 o 2 = w 2 z2 z
J
N3349)
HOLIMS
old
JONVHO
[_aiona10s an} _H aNnodn
< o ——— A3LLYE
[t anona}
[_3unss3ud 110] R _
mea waLm
aioNz108 410
HALHVLS FONVHO
3dIHLS YOVIBFONYEHO
39NVHO
A2 a._ NV
JUEmE —
™ Lavigl [ Nnd ] [ 340 ]
804 a * MinlIk
any 0¢ " |
ol s
mu..sau _ o of1
asnd Lo —— JONVHO “ o|8
ditY 02 _J o | o] f—o]|v
-ONVH0 ——— 13701 _I
ES
ditY 02  EE—
F]
@ @ = 2
= 5 5 5 2 £ B HOLIMS
T Y8 FIET 288
g FE
e :
= HOLINS T E 8
QNNOKY H3ddOH HOLIMS =
Ad3Live v3s T I &
NMOQ H3ddOH JInaow
HLIM 038070 Y130 L3S an
WIsN L¥3HEINO
HOLVH3dO HLIM NMOHS aNIONT

ONd A0SV

2
2
g
o
wazzng
HOLIMS
T4
H3ddOH NOILISOd TVHLNIN
NI'HOSN3S NIHM
N3dO HOLIMS T1Id
(a3L03NN0D L0N)
9NISS0H) S3HIM
3L03NNOD St
HOLIMS
NOILINOI
S+i+g lyvis'e
A+X | V+1+8 NNY 2
3NON 44071
WIIVIN, LINJHID NOILISOd

8 TYNINE3L

S TYNINE3L

| TYNING3L

23



DECALS GROUP

® NavicaToR” F ADANGER
OFF 'COVER IS MISSING. DO NOT OPERATE 9554
SPEED ROTATING BLADES = THIS UNIT WHEN COVER IS NOT IN PLACE.

injury or death.
4 P —— e, engage
A A G PA o
-fi J| e
IGNITION r
1038451 .

ony use
WHEN ENGAGED, oL AR
EXMARK HYDRO OIL POSITION MUST BE IN B3 AREA
FILLTO TOP OF BAFFLE GRADISTHENT S REQUIRED.
S UAUAL

READ OPERATOR
FOR ADJUSTHENT PROCEDURE
A CAUTION
SURFACE

START  KILL PTO
RELAY RELAY RELAY

1034240

A WARNING

BATTERY CONTAINS SULFURIC ACID, AVOID CONTACT  OR USE BOOSTER CABLES OR ADJUST POST CONNECT-
AND ALWAYS SHIELD EYES, FACE, SKIN AND CLOTHING IONS WITHOUT PROPER TRAINING, IN EVENT OF AN
FROM BATTERY. CIGARETTES, FLAMES OR SPARKS ACCIDENT FLUSH WITH WATER AND CALL A PHYSICIAN
COULD CAUSE BATTERY TO EXPLODE. DO NOT CHARGE _IMMEDIATELY. KEEP OUT OF REACH OF CHILDREN.

A WARNING DRIVE WHEEL RELEASE

A WARNING

FOTATING DRIVELINE
Can causs sarious njryor death. pchront

One tum counterclockwise to rele
Do not overtighten.

CALIFORNIA SPARK ARRESTER WARNING
Operation of this equipment may create sparks that can start
fires around cry vegetation. A spark arrester may be required.
tor should contact local fire agencies for laws:
regulations relating to fire prevention requirements. 1

Every 8 hours:
1. Check engine ol
2. Grease fron caster wheel bearings

Every 40 hours:
3. Check hydraulic ol
(Only use recommended hydro of)
r pressure - 15 psi
Grease deck drive PT
Checkair cleaner
Eyery 100 hours:
7. Grease deck lock mechanism
8. Grease deck pivols

heck gearbox o
(Use only Mobil 1 75W-90 gear o)

Yearly:

10. Grease fron caster pivots

11, Grease rearcaste pivot

2 ar caster wheel earings
et dlers

See operator's manual for
additionaldetais
103.8812

16175

Item | Part No. Description Qty. Item | Part No. Description

[

103-8451 Decal, Ignition/Speed Control ................ 1 11 | 103-8425 Decal, Driveline ..
109-7318 Decal, Danger........cccocvveeiiieeiiiiieiieenn 2 12 | 103-8444 Decal, Pinch Point ..........cccocceeineiennnen. 2
103-9274 Decal, Belt Routing .........ccccoeeevieeeniinnenn. 1 13 | 103-8495 Decal, Pinch Point ..........cccocceeineiennnen. 2
98-5954 Decal, Missing COVer ...........ccoecuveerinenn. 2 14 | 109-4273 Decal, Wheel Motor Release.................. 1
103-8611 Decal, Relay ........ccccovvieiiiiiiiiiiieiee 1 15 | 103-6024 Decal, Exmark LOgo ........ccocveririeeennnnn. 1
103-9034 Decal, Clutch Adjustment 16 | 116-1175 Decal, Service Aid Navigator ................. 1
116-0404 Decal, Hydraulic Tank...........c.cccccevuneenne 1 17 | 109-4638 Decal, Instrument Panel ........................ 1
98-4361 Decal, Warning ..........cccceevveeevneeeeiineens 2 18 | 117-2718 Decal, Spark Arrester ..........cccccvceeennnen. 1
1-513747 Decal, Battery ........ccoooveeiniieeniiieeiieeene 1 103-9502 Kit, Decal

© 00 N O O b~ WDN

=
o

65-2690 Decal, Hot Surface.......ccccocecuviveeeeeeinnns 2

24



NEN EXMARK

PREMIUM HYDRO OIL

SPECIALLY FORMULATED &
MANUFACTURED FOR SUPERIOR
PERFORMANCE IN ALL EXMARK

HYDRAULIC DRIVE SYSTEMS

1US Quart (946 ML) 32 FL.OZ.

NOW AVAILABLE
FOR PURCHASE

Part No. 109-9828

25

e/\

BENEFITS

Designed & manufactured with
superior anti-wear protection

Superior thermal stability
Consistent hydro performance

Superior shear resistance under
heavy loads

Field tested & proven performance

Twice the shear stability of
competing oils

Enhanced control performance

Specially formulated for any
Exmark hydraulic system

mark




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE

FULL SUSPENSION SEAT

DECK LIFT ASSIST KIT
HITCH KIT
LIGHT KIT

12V POWER PORT

MICRO-MULCH SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS)
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER

LIGHT KIT
MICRO-MULCH SYSTEM

ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

WALK-BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2010 Exmark Mfg. Co., Inc.
Industrial Park Box 808
Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.
Engine Serial No. (E/No)

Part No. 4500-629 Rev. A

(402) 223-6300

Fax (402) 223-5489 @H] o
Printed In USA.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 


